Exhibit B FCC ID: HST181

Test Report, Measurements of RFI

The following pages show the test setup and the test results for Olicom RF3530,
There are two reports one showing test using unshielded cable and one for shielded

cable.
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Measurements of radio frequency interference from
0OC-3530 using unshielded cable

0C-3530

DANAK-193866
K220578-2

1998-03-05 and 1998-03-06
Olicom A/S

Nybrovej 114

DK-2800 Lyngby

Denmark

Telephone: +454527 00 00
Fax: +45 4527 01 01

Mr. Bo Bageskov Thomsen

Olicom A/S

EN 55022 class B

FCC Rules and Regulations part 15, subpart B, class B
VCClIclass B

Henrik Egeberg Nielsen

The emission from the OC-3530 was below the limit of EN
55022 class B, FCC Rules and Regulations part 15, subpart
B, class B and VCCI class B when using UTP cable.
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1. SUMMARY OF TEST RESULTS
The results of the emission tests can be summarised as follows:
Emission tests EN 53022 FCC YCCI CISPR 22
class B class B* class B class B
Conducted emission, Passed Passed Passed Passed
AC mains
Radiated Passed Passed* Passed Passed
electromagnetic field

Abbreviations Passed : The emission was below the limit.
Not done : No test was performed.
N/A : Not applicable.
Not relevani : The test was not relevant for the test object.

* The FCC class B was demonstrated by compliance with EN 55022:1994, class B.

The test results relate only to the specimen tested.



TEST SPECIMEN

Category
Manufacturer
Model/Type
Part no.

Serial no.
Supply voltage

Operational mode

Computer network
Olicom A/S

0C-3530

133430004

1157230 VAC

H-test. See section 3.1.
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3. GENERAL TEST CONDITIONS
3.1 Test set-up
Semi anechoic shielded room ;
115/230 VAC 230 VAC

I

Personal computer — Monitor
3.1.2 3.1.4
Printer -
3.1.6 EUT
3.1.1 Unshieided UTP cable
-------- 1
I
l 1
Keyboard |
Mouse 313 |
3.1.5 |
|
I
|

230 VAC :
|
i
|
Monitor Personal computer |
3.1.9 3.1.7 I
1
I I
Keyboard :
31 |=-m-m-—-—===-
FIG. | Test set-up including test object and peripheral equipment.

The complete system used during the tests consisted of the following units:

3.1.1 EUT
Manufacturer : Olicom A/S
Model/Type : 0OC-3530
Part no. :

Serial no. : 133430004



3.1.2

3.1.3

3.14

3.1.5

3.1.6

3.1.7

Personal computer

Manufacturer
Model/type
Part no.
Serial no.
FCCID

Keyboard

Manufacturer
Model/type
Part no.
Serial no.
FCCID

Monitor

Manufacturer
Model/type
Part no.
Serial no.
FCCID

Mouse

Manufacturer
Model/type
Part no.
Serial no.
FCCID

Printer

Manufacturer
Model/type
Part no.
Senal no.
FCCID

C
Personal ;i(mputer

Manufacturer
Model/type
Part no.
Serial no.
FCCID

Gateway 2000
ATX Tower

5614156
HWYTHPS5133T

Digital

RT102

120117 Rev. A
70540913
AQ6-MTN4XZ15

Gateway 2000
CPD-15F23

8273058
AKBCPDI15SF1

Logitech
M-RB24

MAI10393060161
DZLMRB24T

Hewlett Packard
Desklet 550 C

3316841924
B94C212X

NEC
MT-2300-20002

4X02969UB
B7Z14

DANAK-193866
DELTA-K220578-2
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3.1.8

Keyboard

Manufacturer
Model/type
Part no.
Serial no.
FCCID

Monitor

Manufacturer
Model/type
Part no.
Serial no.
FCCID

Gateway 2000
2194013-XX-XXX

I01KEYBPS2
D7J2194013-XX

KFC

CB1414VL
CAKKU6938116

DANAK-193866
DELTA-K220578-2
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4, TESTS AND RESULTS
4.1 Conducted emission, AC mains (EN 55022, class B)
Requirements
Specification EN 50081-1:1992
Test method EN 55022:1994 (CISPR 22:1993), class B
Frequency range 0.15 - 30 MHz
Limit: 0.15-0.50 MHz; 66-56 dBuvV
{quasi-peak) (decreasing lin. with the logarithm of freg.)
0.50-5 MHz: 56 dBuV
5-30 MHz: 60 dBpv
Limit: 0.15-0.50 MHz: 56-46 dBuVv
{average) (decreasing lin. with the logarithm of freq.)
0.50-5 MHz: 46 dBuv
5-30 MHz: 50 dBuv
Supply voltage 230 VAC
Test record sheets Annex 2
Results:

The emission was within the specified limits.
Comments;

None.
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4.2 Conducted emission, AC mains (FCC, class B/ EN 55022, class B)
Requirements
Specification FCC Rules and Regulations part 15, subpart B class B,

Test method
Frequency range
Test set-up

Limit;
{quasi-peak)

Limit:
(average)

Supply voltage

Test record sheets

demonstrated by compliance with EN 55022:1994, class B

CISPR 22:1993
0.15- 30 MHz
ANSI C63.4:1992

0.15-0.50 MHz:

(decreasing lin. with the logarithm of freq.)
0.50-5 MHz:

5-30 MHz:

0.15-0.50 MHz:

(decreasing lin. with the logarithm of freq.)
0.50-5 MHz:

5-30 MHz:

66-56 dBpV

56 dBuV
60 dBpV

56-46 dBpV

46 dBpV
50 dBpV

115 VAC

Annex 3

Results:

The emission was within the specified limits.

Comments:

None.
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Conducted emission, AC mains (VCCI, class B)

Requirements

Specification
Test method
Frequency range
Limit:

(guasi-peak)

Limit:
(average)

Supply voltage

Test record sheets

VCCI:1989
EN §5022:1994 (CISPR 22:1993), class B

0.15-30 MHz 7
0.15-0.50 MHz: 66-56 dBpV
0.50-5 MHz: 56 dBpVv
5-30 MHz: B 60dBuV
0.15-0.50 MHz: 56-46 dBuV
0.50-5 MHz: 46 dBpv
5-30 MHz: 50 dBuv

230 VAC
Annex 4

Results:

The emission was within the specified limits.

Comments:

None.
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4.4 Radiated electromagnetic field (EN 55022, class B)

Requirements
Specification EN 50081-1:1992
Test method EN 55022:1994 (CISPR 22:1993), class B
Measuring distance 10m
Frequency range 30 - 1000 MHz
Limit: 30-230 MHz: _ 30 dBpvV/im
(quasi-peak) 230-1000 MHz: 37 dBuV/m
Supply voltage 115 VAC
Test record sheets and photos Annex 5

Results:

The emission was within the specified limits.
Comments:

None.
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4.5 Radiated electromagnetic field (FCC, class B / EN 55022, class B)

Requirements

Specification FCC Rules and Regulations part 15, subpart B, class B,

7 demonstrated by compliance with EN 55022:1995, class B
Test method EN 55022:1995 (CISPR 22:1993), class B
Test set-up ANSI C63.4:1992
Measuring distance . _ 10 m
Frequency range _ 30 - 1000 MHz
Limit: 30-230 MHz: 30 dBpv/m
{quasi-peak) 230-1000 MHz: 37dBpV/m
Supply voltage 7 115 VAC
Test record sheets and photos Annex 6

Results:

The emission was within the specified limits.
Comments:

None.
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4.6 Radiated electromagnetic field (VCCI, class B)

Requirements
Specification VCCI: 1989
Test method EN 55022:1994 (CISPR 22:1993), class B
Measuring distance 10 m
Frequency range 30- 1000 MHz
Limit: 30-230 MHz: 30 dBpuVim
{quasi-peak) 230-1000 MHz: 37 dBpV/m
Supply voltage 115 VAC
Test record sheets and photos Annex 7

Results:

The emission was within the specified limits.
Comments:

None.
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LIST OF INSTRUMENTS

ECNO. INSTRUMENT MANUFACTURER TYPE
29797  BILOG ANTENNA CHASE CBL61I11A
29301  ARTIFICIAL MATINS NETWORK ROHDE & SCHWARZ ESH2-Z5
29337  ARTIFICIAL MAINS NETWORK ROHDE & SCHWARZ ESH2-Z5
29772 MEASURING RECEIVER ROHDE & SCHWARZ ESVP
29300 MEASURING RECEIVER ROHDE & SCHWARZ ESH-3
29570 SOFTWARE v. 1.04 ROHDE & SCHWARZ ESK-1




DANAK-193866
DELTA-K220578-2

ANNEX 2

Test record sheets regarding
conducted emission, AC mains (EN 55022, class B and VCC], class B)

(2 pages)
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ANNEX 3

Test record sheets regarding
conducted emission, AC mains (FCC class B)

(4 pages)
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ANNEX 4

Test record sheets regarding
conducted emission, AC mains (VCCI, class B)

(2 pages)
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ANNEX 5

Test record sheets and photos regarding
radiated electromagnetic field (EN 55022, class B)

(5 pages)
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ANNEX 6

Test record sheets and photos regarding
radiated electromagnetic field (FCC, class B / EN 55022, class B)

(5 pages)
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ANNEX 7

Test record sheets and photos regarding
radiated electromagnetic field (VCCI, class B)

(5 pages)
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